NSW Public Works M
Departmer:: of IRegional NSW “»“!_’;
NSW

GOVERNMENT

POLLUTION INCIDENT RESPONSE MANAGEMENT
PLAN

Muswellbrook Recycled Water Treatment Works

NSW EPA Licence No. 1593

- 023

av,,
L.

Muswellbrook Shire Council

publicworks.nsw.gov.au



https://www.publicworks.nsw.gov.au/

Document Control

Version Author Reviewer Date

Final S.de Souza K. Fernando 02.04.2014

Rpt No: 14026
Update - in progress D.Carroll | Chetty 2020
Update - in progress Osman Baig | Chetty 2021
Version 8 | Chetty | Chetty 06 July 2023
Version 9 B Douglas | Chetty September 2023

MUSWELLBROOK RWTW PIRMP




Table of Contents

[DTo o301 Y=Y} AL 0o) 0] 1 e 2
WHAT TO DO IF A POLLUTION INCIDENT OCCURS ... ses e sssssssssssssssssssssssssssssssassssasass sesssssesssssassssessssasassesssasassasanes 5
[...]
the pollution incident occurs’, as specified in section 147(2). Section 148 of the POEO Act sets out
additional pollution incident notification requirements.

Figure 1. Definition of key terms according to the POEO act.

The POEO Act requires licensees to:

implement their PIRMP if, in the course of an activity, a pollution incident occurs that
causes or threatens to cause material harm (as defined in Box 1.3)

notify any ‘material harm’ pollution incidents, in accordance with the requirements set out
in the Act.

Part 5.7 of the POEO Act specifies when and how a person should notify each relevant authority
about a pollution incident, and who is responsible for the notification. It prescribes what
relevant information must be given. In summary, the licensee (or another person) is required to
report a pollution incident immediately to:

the EPA

the Ministry of Health (via the appropriate Local Health District Public Health Unit)
Fire and Rescue NSW

SafeWork NSW

the relevant local council.

MUSWELLBROOK RWTW PIRMP 8



The dictionary meaning of immediately is promptly and without delay. This allows response
agencies to know as soon as a pollution incident is identified, so it can be dealt with quickly.
The EPA’s Protocol for industry notification of pollution incidents provides more details about
this.

1.5 PIRMP REQUIRMENTS

The PIRMP must be:
. in written form
. available at the premises so it can be provided to an authorised EPA officer on request.

The PIRMP may form part of another document required under different legislation, as long as
the information required for the PIRMP is readily identifiable in that other document.

[refer to section 71(a) and 74(1) of the General Regulation]
The PIRMP must include:
. the procedures to be followed by the licensee to notify people on the premises, people

within the vicinity of the premises, the local authority for the area and all other relevant
authorities as required under the legislation in the event of a pollution incident

. detailed descriptions of the actions to be taken by the licensee immediately after the
pollution incident to reduce or control any pollution

. the procedures to be followed to coordinate, along with authorities and other notified
persons, the actions to be taken to address the pollution caused by the incident

. the persons who will be responsible for all communications in the event of a pollution
incident.

[refer to section 153C of the POEO Act]

Implementation

If a pollution incident occurs at the premises so material harm to the environment (within the
meaning of section 147 of the POEO Act) is caused or threatened, the person carrying on the
activity must immediately implement any PIRMP that was developed to meet the requirements
of the POEO Act.

[refer to section 153F of the POEO Act]

Making the PIRMP Public

A copy of the full PIRMP must be maintained at the premises to which the licence relates, or
where the relevant activity takes place, so it is readily available to the person/s responsible for
implementing the PIRMP and to an authorised officer on request. Parts of the PIRMP must be
made publicly available within 14 days after it has been prepared by:

° placing the PIRMP in a prominent position on a publicly accessible website of the
licensee
° or if the licensee does not have a website, by providing a copy of the PIRMP, without

charge, to any person who makes a written request for one.

[refer to section 153D of the POEO Act and section 74(1) and 74(2) of the General Regulation]

Testing the PIRMP

MUSWELLBROOK RWTW PIRMP 9



PIRMPs must be tested at least once every 12 months. They must be tested within one month
of any pollution incident occurring which caused or threatened material harm to the
environment (as defined in the Act).

[refer to section 75(1)(a) and 75(1)(b) of the General Regulation]

PIRMPs for all licensees must include details of: - how the PIRMP is to be tested and maintained
- the dates on which the PIRMP has been tested and the names of the staff members who
carried out the testing. For premises-based and mobile plant licence holders, the PIRMP must
include the dates on which the PIRMP is updated.

[refer to section 72(n), 72(0), 72(p), 73(b)(vi) and 73(b)(vii) of the General Regulation]

1.6 EPA LICENCE

The facility subject to this plan is as defined by the following Environment Protection

Licence (EPL): License No: 1593

Licensee: MUSWELLBROOK SHIRE COUNCIL
Premises: MUSWELLBROOK SEWAGE TREATMENT
WORKS 30 SKELLATOR STOCK ROUTE

MUSWELLBROOK NSW 2333

EPA monitoring Points

1. Wet weather discharge - wet weather UV system

2. Dry weather discharge - overflow point after CCT in to emergency storage pond # 3

3. Total volume monitoring - inlet flow meter

4. Volume monitoring - pump station delivering recycled water to the Bayswater Coal
mine

5. Volume monitoring - pump station delivering recycled water to the Muswellbrook
Golf Course

MUSWELLBROOK RWTW PIRMP 10



2 PIRMP SPEEHG REQUIREMENTS FOR PREMISE
BASED LICENCES

Section 72 of the General Regulation states that the PIRMP must include:

a) a description of the hazards to human health or the environment associated with the
activity to which the licence relates (the relevant activity),

b) the likelihood of the hazards occurring, including details of conditions or events that
could, or would, increase the likelihood,

c) details of the pre-emptive action to be taken to minimise or prevent a risk of harm to
human health or the environment arising out of the relevant activity,

d) an inventory of potential pollutants on the premises or used in carrying out the
relevant activity,

e) the maximum quantity of a pollutant likely to be stored or held at particular locations,
including underground tanks, at or on the premises to which the licence relates,

f) a description of the safety equipment or other devices used to minimise the risks to
human health or the environment and to contain or control a pollution incident,

g) the names, positions and 24-hour contact details of individuals who:

(i) are responsible for activating the PIRM plan, and Guideline: Pollution Incident
Response Management Plans | 8

(i) are authorised to notify relevant authorities under the Act, section 148, and
(iii) are responsible for managing the response to a pollution incident,
h) the contact details of each relevant authority referred to in the Act, section 148,

i) details of the mechanisms for providing early warnings and regular updates to the
owners and occupiers of premises near the premises to which the licence relates or
where the scheduled activity is carried on,

j) the arrangements for minimising the risk of harm to persons who are on the premises
or who are present where the scheduled activity is being carried on,

k) a detailed map, or set of maps, showing the location of the premises to which the
licence relates, the surrounding area that is likely to be affected by a pollution
incident, the location of potential pollutants on the premises and the location of any
stormwater drains on the premises,

) a detailed description of how an identified risk of harm to human health will be
reduced, including, as a minimum, by early warnings, updates and the action to be
taken during or immediately after a pollution incident to reduce that risk,

m) the nature and objectives of a staff training program in relation to the PIRM plan,

n) the dates on which the PIRM plan has been tested and the name of the person who
carried out the test,

o) the dates on which the PIRM plan is updated,
p) the way in which the PIRM plan must be tested and maintained.

MUSWELLBROOK RWTW PIRMP 7


irenec
Cross-Out

irenec
Inserted Text
11

irenec
Cross-Out

irenec
Inserted Text
SPECIFIC


3 DESCRIPTION OF THE FACILITY

The township of Muswellbrook is located 230 km northwest of Sydney in the Muswellbrook
Local Government Area (LGA). The sewered population is approximately 12,000.
Muswellbrook Shire Council (MSC) owns and operates the Muswellbrook Sewerage Scheme
that includes a Recycled Water Treatment Works (RWTW) and the collection system
servicing the town.

3.1 DESCRIPTION OF THE WASTEWATER NETWORK

The Muswellbrook sewage collection system comprises the following:
e Gravity mains

e Thirteen (13) Sewage Pumping Stations (SPS)
e Rising mains (from each SPS)

Five (5) SPS’s currently pump directly to the RWTW i.e., MSPS1, MSPS4, MSPS5, MSPS7 and

MSPS12 as shown in Figure 2.

3.2 DESCRIPTION OF THE RECYCLED WATER TREATMENT WORKS

The RWTW treats raw sewage via primary (screening degritting), secondary (IDEA tanks),
tertiary (rapid gravity sand filters and UV disinfection and chlorination) treatment and
comprises the following process treatment units:

e Inlet works comprises inflow reception, rotary screening, grit removal and flow

measurement.
e Intermittent Decant Extended Aeration Tanks (IDEATS)
e Equalisation basin
e Aerobic digester tanks
e Tertiary filters
e Disinfection system, comprising UV and chlorine contract tank
e Effluent storage tank and effluent transfer pumps
e Effluent emergency storage ponds # 2 and 3

e Septagereceival system

The location of Muswellbrook RWTW is shown in Figure 2.

The RWTW has a total average dry weather flow (ADWF) process capacity of 3.7 ML/d and a peak
wet weather flow (PWWF) capacity of 33ML/d. Screened and de-gritted sewage is distributed
to two IDEA tanks; fine bubble aeration is installed in each tank to provide air during the
aeration phase.

Treated effluent goes through the equalisation basin, followed by tertiary treatment
involving filtration in rapid gravity sand filters and then disinfected using UV and chlorine.

MUSWELLBROOK RWTW PIRMP


irenec
Cross-Out

irenec
Inserted Text
12


The filtered and disinfected effluent is then stored in the recycled water tank, through a
chlorine contact tank, from where it is utilized for backwashing, site reuse and non-potable
reuse at Mt Arthur mine and the local golf course.

A rising main along Skellatar Stock Route and Rutherford Road delivers recycled water
from the RWTW by a pump station to a storage pond at the Golf Club as shown in Figure 4.

A rising main along Thomas Mitchell Drive delivers effluent from the RWTW by an effluent
pump station adjacent the eastern end of Effluent Pond #3 to an effluent booster pump
station on Carramere Rd that pumps into Mt Arthur effluent dams.

Prior to 1997 effluent from the RWTW was discharged to a wetland system before entering

Ramrod Creek.

In 1997 MSC entered into a partnership with the Bayswater Colliery (now HVEC/BHP) to
prevent effluent from entering Ramrod Creek by pumping effluent from the RWTW to
constructed wetlands. The effluent was reused by the mines and golf club under respective
reuse agreements. The agreement to reuse effluent at the mines expired in 2009.

A contract between MSC and Hunter Valley Energy Coal Pty was signed in 2008 for the
purchase of treated effluent for a period of 10years until 20 June 2019 in which Mt Arthur
mine would continue to take all effluent that was not utilised by the golf course. A new
contract was signed with Mt Arthur on 29 June 2019 and has since been extended to 30 June
2024.

The terms of the contract require that “MSC use it’s best endeavours to produce treated
effluent of the following quality”:

e pH-65-85:

e Biological Oxygen Demand (BOD) - <15 mg/L;
e Total Suspended Solids (TSS) - <20 mg/L;

e Fecal Coliforms - <150 cfu/100mL;

e Oxidized Nitrogen - <12mg/L;

e Total Phosphorous - <3mg/L;

e Alkalinity as CaCO3 - <200mg/L; and

e Total Hardness - <200mg/L

The RWTW and the collection system operate under Environmental Protection License (EPL)
No.1593 (Ref 1) granted by the NSW Environment Protection Authority (EPA) and is renewed
annually.

The reuse system and effluent quality for reuse are not specifically referenced in the EPA
license however, the reuse components located at the RWTW have been included in this
PIRMP.

MUSWELLBROOK RWTW PIRMP

14



werflow/Bypass

MsPs11
Ironbark Ridge

Figure 2. Pump station network diagram.

Muswellbrook PIRMP

15



J""I“;-r:.--i‘ ‘

F

51.E'||':_L|',.-In_r S

Ck Rig

Figure 3 - Location of Muswellbrook RWTW

Muswellbrook PIRMP




AN

|
|
ﬁir

EXISTING POND 3 (EMERGENCY STORAGE ¥
‘THE EVENT OF DRY WEATHER OVERFLOW]

EPA IDENTIFICATION POINT SCHEDULE

ET WONTORMG. DBGAIRGE | LOCATION DESCRETION ExmTNG
TreE e

I

e e e e,

il 3!
S
[ T N +
Ty
r S ———
T SERVICE LEGEND
EXISTING FOND 2 \ e SERWE mzi nm&(‘m
BN + e
- / = =
i ) T
{ ' + : =
; [ = =
i . o
i [ ——=
i SMEPLAN L2 = w o = an
o = =
e EETSESSNETS  FOR CONSTRUCTION MUSWELLBROOK RECYCLE WATER TREATMENT WORKS
(GO 414161 [ CEWESTRUETION e AR st NOT FOR CONSTRUCTION MSC 2010-2011-0032 C2 - 60003

A g —_
A\ muswel |br00k aurecon = oo T
> 5h|re counc|| e EcAY oare ﬂ EPA LICENCE - DISCHARGE AND MONITORING POINTS
% R. WONDERLEY .

CHECKED et me Tl —rvoe " v el e ]
G.UNE “itim o 248656 - MS03 - DRG - CC - 0515 - C2

Figure 4 - RWTW Plan showing outlets

Muswellbrook PIRMP

17



{2 Mo Ergland Hwy

Figure 5 Muswellbrook Reuse Scheme

Muswellbrook PIRMP




4 DESCRIPTION AND LIKELIHOOD OF HAZARDS

Several potential hazards to human health and the environment associated with MSC’s operations
exist. Related to the operation of Muswellbrook RWTW, the following have been identified as
potential hazards to human health and the environment:

e Uncontrolled sewage discharge from the network

¢ Uncontrolled sewage discharge from treatment facility (including partially treated)
¢« Uncontained sewage sludge or biosolids release / discharge

¢ Uncontained hazardous chemical spill at the RWTW

o Effluent discharge/release outside of EPA Licence conditions

e Uncontrolled odour release.

The action plans below describe:
« |dentified causal factors which could result in exposure to a hazard
e Pre-emptive actions to minimize risk

e Actionto be implemented during and after a pollution incident to avoid or reduce the risk of the
hazard.

41HAZARD 1: SEWAGE DISCHARGE FROM THE NETWORK

This is the most common type of pollution and is likely to occur throughout the life span of the asset.

Wet weather, chokes, equipment failure and power failure are typical causes for discharge of
sewage from the wastewater network. Fire, natural disaster, vandalism, and terrorism are also
situations that may cause an incident.

Untreated sewage discharge poses the following hazards to human health and/or the environment:

e Potential for ecological damage caused by salinity, toxic ion, pH, nutrient, or trace element
levels within the wastewater

e Potential exposure to pathogens causing disease such as bacteria, parasites, and viruses

¢ Potential for exposure to gasses and odour

Each pumping station has its own pre-emptive and post incident (overflow) measures. The general

action plan for minimising risk is given in Table 1, for a more specific description of the hazard, its

causes, likelihood of happening, its impacts and pre-emptive actions taken at the pump stations,

please refer to the following documents:

e Details & Preventative and Post Incident Measures, Risks and Risk Minimising Actions

e SPSRisk Register

Muswellbrook PIRMP

19



Table 1. General Action Plan - minimising risk of uncontrolled sewage discharge from the network and

minimising consequences.

Causal Factor

Pre-emptive actions

Actions taken during/after
pollution incident

Wet Weather & Dry
Weather Overflow

(Storm Intensity greater
than
design standards for
system capacity)

Power Failure at MSPSs

Existing Controls:

Alarms for HL, Pump/Power
Failure & Telemetry System

Standby pump

Above 1in 100yr flood level Work
Method:

Yearly inspection & testing by
pump contractor (mechanical)

Quarterly inspection & testing of
electrics by electrical contractor

Weekly inspection and
routine maintenance by
Operators

Overflow Notification Protocol
Provision of Emergency

Fire causing asset failure

storage
Mains break/choke or
equipment failure at MSPS
(Including natural disaster)
Fire alarms

Staff training